
Issue .E.2

ECN 12291

Sept 2018
552680    S19.5-102 HD



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 2

Issue .E.2

ECN 12291

Sept 2018 PB

1 534044 RUBBER-PEDAL 2

2 501597 SCREW,SET  M 8X 20     HEX  ZP 4

3 534429 PEDAL-COMP 2

4 534368 HOLDER-SWITCH 1

5 534270 SWITCH-   6710-01B 1

6 534069 SCREW,4.2X13  S/T 2

7 501793 NUT, M 8    HEX NYLOC X 8THKZP 3

8 534338 WASHER 10

9 534389 HOLDER-TRANS’K46 1

13 534187 TRANSMISSION TT K46 1

14 534170 STRAP-SAFETY U 1

15 534169 BALL JOINT 1

16 503511 NUT, M 5    HEX NYLOC       ZP 2

17 534364 HOLDER 1

18 534055 SCREW,M 5X16 Z/C 2

19 534241 ROD-BYPASS 1

20 501703 WASHER,FLT   6  X 14 X1.2   ZP 1

21 534132 SPRING-TLZ2501500530 1

22 501704 WASHER,FLT  10  X 19 X1.6   ZP 1

23 534097 NUT,M 8 SERATED ZP 1

24 501793 NUT, M 8    HEX NYLOC X 8THKZP 2

25 534339 WASHER 4

26 501680 NUT, M10 HEX NYLOCX10 THCK 1

27 534212 SCREW  0-9016-447 1

28 534345 SPRING 2

29 534218 SPACER 1-9520-350 2

30 534420 ARM-COMP 1

31 534342 WASHER 4

32 534363 HOLDER 1

33 501744 WASHER,FLT   8  X 17 X1.6   ZP 5

34 534075 SCREW,M 8X80 Z/P 4

35 534425 PEDAL-BRAKE 1

36 534114 PIN-COTTER,1.6X12 3

37 534430 PEDAL-REVERSE 1

38 534422 FOOT-COMP 1

39 534286 WHEEL-REAR,WITH HUB 2

40 534053 TYRE-REAR  20/10X8 2

41 534028 TUBE-TYRE 20/1000X8 2

42 534029 DISC-WHEEL 20/1000X8 2

43 534120 RING-LOCK,E-75 3/4 2

44 534258 COVER   0-8025-237 2

CHASSIS



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 3

Issue .E.2

ECN 12291

Sept 2018 PB

45 534338 WASHER 10

46 501793 NUT, M 8 HEX NYLOC X 8 THKZP 3

47 534424 LEVER-TRAVEL 1

48 534298 BUSHING 0-9462-202 4

49 501716 SCREW,SET  M 8X 35 HEX  ZP 3

50 534292 ROD-PARKING BRAKE 1

51 534115 PIN-COTTER,3.2X20 1

52 534049 WASHER 0-9620-392T5 1

53 534269 BUTTON-ROTARY,BLACK 1

54 534203 NUT, M 8-DIN 6926 8 6

55 534312 LATCH 1

56 534140 PIN-COTTER,  5X20 2

57 501330 WASHER,FLT   5  X 10 X1.0   ZP 2

58 534038 PIN-COTTER,3.2X25 3

59 534077 SCREW,M 8X45 Z/P 1

63 534030 VALVE-COMPLETE 2

64 534217 SPACER 1-9520-349 2

65 534242 ROD-TRAVEL 1

66 534045 RUBBER-PEDAL 1

67 534238 ROD-BRAKE 1

68 534137 PIN-COTTER,  5X22 1

69 534421 FOOT-COMP 1

70 534127 SPRING- 0-9746-445 1

71 534006 V-BELT HA 13X2600 LI (2630LW) 1

72 501793 NUT, M 8 HEX NYLOC X 8 THKZP 1

73 534168 HOUSING-BALL JOINT 1

CHASSIS



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 4

Issue .E.2

ECN 12291

Sept 2018 PB

1 534076 SCREW,M10X50 Z/P 2

2 501704 WASHER,FLT  10  X 19 X1.6   ZP 5

3 534247 BUSHING 2

4 534100 NUT,M10 DIN6926 ZP 6

5 534003 PULLEY-B 18 337 1

6 534387 HOLDER-COMP 1

7 534215 BUSH   0-9421-418 3

8 534250 PULLEY-COMPENSATION 4

9 534060 SCREW,M10X45 2

10 534203 NUT, M 8-DIN 6926 8 1

11 534220 BUSH   0-9421-451 1

12 534023 CLUTCH-E/M MSS-80HC 1

13 534091 SCREW;7/16X2-1/4UNF 1

14 534113 WASHER,M11 NL 1

15 534407 LOCKING 1

16 501597 SCREW,SET  M 8X 20 HEX  ZP 1

17 501764 NUT, M 6    HEX NYLOC X 6THKZP 1

18 534085 SCREW,M 6X80 Z/P 1

19 534124 SPRING-TZ 2X14X62 1

20 534060 SCREW,M10X45 1

21 534057 SCREW,M10X40 Z/P 1

ELECTROMAGNETIC  CLUTCH



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 5

Issue .E.2

ECN 12291

Sept 2018 PB

1 534158 CABLE-HARNESS 1

2 534143 CLIP-CABLE 2

3 534197 CLIP-WSBH 1-0-1 11

4 534002 SOLENOID Trombetta 764-1221-210 1

5 534153 CABLE-9-8316-553 1

6 534160 SWITCH-PTO,DELTA 1

7 534175 BUZZER-PF 27A29EP 1

8 534023 CLUTCH-E/M MSS-80HC 1

9 534155 DIODE-LOOM ASSY 1

10 534194 CLIP-RT360/L=150/ 8

11 534161 SWITCH-MICRO 2

12 534152 CABLE-9-8316-552 1

13 534270 SWITCH-   6710-01B 1

14 534179 RELAY-443811445141 4

15 534266 SWITCH-SEAT,6500-02 1

16 534176 INDICATOR-LIGHT 1

17 534177 METER-HOURS 1

18 534154 CABLE-9-8316-570 1

19 534181 BOX-SWITCH,DELTA 1

20 534159 SWITCH-CONTACT 1

21 534042 SLEEVE-RUBBER 15X2 1

22 534041 SLEEVE-RUBBER 22X4 1

ELECTRICAL  INSTALATION



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 6

Issue .E.2

ECN 12291

Sept 2018 PB

1 534275 HOOD 1

2 534400 BUMPER 1

3 534086 SCREW,M10X25 4

4 534299 BAR-SAFETY 1

5 534203 NUT, M 8-DIN 6926 8 2

6 534391 HOLDER-HOOD 1

7 501598 SCREW,SET  M 8X 25 HEX  ZP 2

8 534131 SPRING- 0-9746-472 1

9 534145 PLUG-DISHED,40MM 2

10 534163 BULB-HALO,MR16PR.50 2

12 534157 OVERLOAD DEVICE 1

ENGINE  HOOD

Not Illustrated

534465 Lights- LED String



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 7

Issue .E.2

ECN 12291

Sept 2018 PB

1 534384 CHASSIS-COMP 1

2 534183 EXHAUST-NELSON 1

3 534330 COVER-EXHAUST 1

4 501702 SCREW,SET  M 6X 16 HEX  ZP 4

5 501703 WASHER,FLT   6  X 14 X1.2   ZP 4

6 501703 WASHER,FLT   6  X 14 X1.2   ZP 4

7 534071 SCREW,6.3X19  S/T 4

8 534437 SCREW,M 8X25 Z/P 2

9 534369 HOLDER 1

10 501744 WASHER,FLT   8  X 17 X1.6   ZP 2

11 534089 SCREW;5/16X3/4 UNC 2

12 534090 SCREW;1/4X7/8 UNC 2

13 501703 WASHER,FLT   6  X 14 X1.2   ZP 2

14 501703 WASHER,FLT   6  X 14 X1.2   ZP 2

15 534327 PLATE-H/PROTECT 1

16 534346 SPACER 2

17 534404 TUBE-EXHAUST,CMP 1

18 501793 NUT, M 8    HEX NYLOC X 8THKZP 4

19 501744 WASHER,FLT   8  X 17 X1.6   ZP 4

20 501716 SCREW,SET  M 8X 35     HEX  ZP 4

21 534210 PULLEY-ENG 1

22 534344 SPRING-BS 12+15HP 1

24 534095 NUT;1/4X20 UNC Z/P 1

25 534322 STIFFENER 1

26 534065 SCREW,M 4X14 1

27 534186 LEVER-THROTTLE 1

28 503875 NUT, M 4 HEX NYLOC ZP 1

29 534066 SCREW,M 5X16 4

30 503511 NUT, M 5 HEX NYLOC ZP 4

31 534438 LEVER-THROTTLE 1

ENGINE



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 8

Issue .E.2

ECN 12291

Sept 2018 PB

1 534258 COVER   0-8025-237 2

2 534119 RING-LOCKING 15 4

3 534339 WASHER 2

4 534340 WASHER 4

5 534106 WASHER,M19 4

6 534009 BEARING F6003 RS C4RVT 4

7 534285 WHEEL-FRONT 2

8 534052 TYRE-FRONT 16/6,5/8 2

9 534030 VALVE-COMPLETE 2

10 534026 DISC-WHEEL 16/650X8 2

11 534027 TUBE-TYRE 16X6,5-8 2

12 534118 KEY-W/RUFF 5E7X7.5 1

13 534164 NIPPPLE-GREASE,MK6 2

14 534165 NIPPPLE-GREASE,MK8 1

15 534219 SPACER 1-9520-353 2

16 534262 PIN-    0-9320-279 1

17 534073 SCREW,M10X80 Z/P 2

18 534072 SCREW,M 8X90  Z/P 1

19 534399 PIN-RH 1

20 534307 AXLE 1

21 501815 SCREW,SET  M 6X 35 ZP 1

22 534323 LEVER 1

23 501764 NUT, M 6 HEX NYLOC X 6 THKZP 1

24 534098 NUT,M12 SERATED ZP 2

25 534172 HOUSING-BALL JOINT 1

26 501756 NUT, M12 HEX ZP. 1

27 534289 ROD-CONNECTING 1

28 534094 NUT,M12 LH 1

29 534171 HOUSING-BALL JOINT 1

30 534103 NUT,M16 DIN6926 ZP 1

31 534100 NUT,M10 DIN6926 ZP 2

32 534398 PIN-LH 1

33 534338 WASHER 6

FRONT  AXLE



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 9

Issue .E.2

ECN 12291

Sept 2018 PB

1 534309 TANK-FUEL 1

2 534141 CAP-FUEL TANK 1

3 534025 CLIP UM5008 2

4 534380 HOSE-FUEL 1

1 534276 COVER 1

2 534189 HANDLE-R/CM PR.25 1

3 534230 LEVER-DUMPING 1

4 503511 NUT, M 5 HEX NYLOC ZP 15

5 534061 SCREW,M 5X12 1

6 534223 FRAME-UPPER 1

7 501704 WASHER,FLT  10  X 19 X1.6   ZP 2

8 534237 HANDLE-COMPLETE 1

9 501680 NUT, M10 HEX NYLOCX10 THCK 2

10 534108 WASHER,M11 Z/P 2

11 534225 BRACKET-BRACE,BAG 1

12 534227 TUBE-CONNECTING,BAG 1

13 534063 SCREW,M 5X35 2

14 534229 BAG-REINFORCE,RH 1

15 534055 SCREW,M 5X16 Z/C 2

16 501330 WASHER,FLT   5  X 10 X1.0   ZP 10

17 534055 SCREW,M 5X16 Z/C 4

18 501330 WASHER,FLT   5  X 10 X1.0   ZP 4

19 534224 TUBE-FRONT 1

20 534062 SCREW,M 5X30 2

21 534226 TUBE-BOTTOM,BAG 1

22 534228 BAG-REINFORCE,LH 1

23 501597 SCREW,SET  M 8X 20 HEX  ZP 2

24 501744 WASHER,FLT   8  X 17 X1.6   ZP 2

25 501744 WASHER,FLT   8  X 17 X1.6   ZP 2

26 501793 NUT, M 8    HEX NYLOC X 8THKZP 2

27 534281 REINFORCEMENT 1

28 534070 SCREW,6.3X32  S/T 6

29 534064 SCREW,M 5X25 4

30 534260 SPRING- 0-9740-222 1

31 534191 BAG-GRASS COLLECT 1

FUEL  TANK

CATCHER COMPLETE  -  534463



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 10

Issue .E.2

ECN 12291

Sept 2018 PB

1 534267 SEAT-XH 1

2 534266 SWITCH-SEAT,6500-02 1

5 501744 WASHER,FLT   8  X 17 X1.6   ZP 2

6 534198 NUT-STOP,M8X18 PR40 2

7 534195 COVER-38/A PVC BLK 2

8 501598 SCREW,SET  M 8X 25 HEX  ZP 2

9 534109 WASHER,M 9 Z/P 4

10 534125 SPRING- 9-9746-434 2

11 534360 HOLDER-CARRIER 2

12 534203 NUT, M 8-DIN 6926 8 6

13 534092 SCREW-CARRIER 2

15 501597 SCREW,SET  M 8X 20 HEX  ZP 6

16 501744 WASHER,FLT   8  X 17 X1.6   ZP 2

17 501744 WASHER,FLT   8  X 17 X1.6   ZP 2

18 534110 WASHER,M 8X12X2 2

19 534308 SEAT CARRIER 1

20 501793 NUT, M 8 HEX NYLOC X 8 THKZP 2

SEAT



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 11

Issue .E.2

ECN 12291

Sept 2018 PB

1 534180 STEERING WHEEL 1

2 501598 SCREW,SET  M 8X 25 HEX  ZP 2

3 534109 WASHER,M 9 Z/P 2

4 501744 WASHER,FLT   8  X 17 X1.6   ZP 2

5 503511 NUT, M 5    HEX NYLOC       ZP 4

6 534087 SCREW,M 5X16 8.8 4

7 534273 FENDER-DOUBLE 1

8 534031 BOX-BATTERY 1

9 534283 HOLDER-BATTERY 1

10 501702 SCREW,SET  M 6X 16 HEX  ZP 2

11 534370 CLIP 1

12 534002 SOLENOID 12V CLUM 1

13 534102 NUT,M 6 DIN6926 ZP 2

14 501600 SCREW,SET  M 6X 20 HEX  ZP 2

15 501703 WASHER,FLT   6  X 14 X1.2   ZP 2

16 501764 NUT, M 6    HEX NYLOC X 6THKZP 2

17 534043 COVER-273125020050 2

18 534162 BATTERY-12V-24AH DC 1

BODY  HOOD

Refer to page 16



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 12

Issue .E.2

ECN 12291

Sept 2018 PB

1 534428 ARMS-LIFTING 2

2 501598 SCREW,SET  M 8X 25 HEX  ZP 4

3 534103 NUT,M16 DIN6926 ZP 3

4 534324 HOLDER 1

5 534203 NUT, M 8-DIN 6926 8 4

6 534408 SHAFT 1

7 534427 ARMS-LIFTING 1

8 534133 PIN-R CLIP,09245999 2

9 534436 PIN-COMP 2

10 534297 BUSHING 0-9462-201 5

11 534038 PIN-COTTER,3.2X25 2

12 534296 END PIECE 08025234 1

13 534190 HANDLE-0-8060-236 1

14 534136 ROD-CONNECTING 1

15 534431 LEVER-COMP 1

16 501598 SCREW,SET  M 8X 25 HEX  ZP 1

17 534138 PIN-COTTER,  6X30 2

18 534313 SHAFT 1

19 501815 SCREW,SET  M 6X 35 ZP 2

20 501793 NUT, M 8    HEX NYLOC X 8THKZP 4

21 534426 ARM-COMP 2

22 501744 WASHER,FLT   8  X 17 X1.6   ZP 2

23 534212 SCREW  0-9016-447 2

24 534243 SPACER-BRACE 2

25 501680 NUT, M10 HEX NYLOCX10 THCK 2

26 534130 SPRING- 0-9746-460 1

27 534293 ROD-TIE 2

28 534115 PIN-COTTER,3.2X20 2

29 501764 NUT, M 6 HEX NYLOC X 6 THKZP 2

30 501680 NUT, M10    HEX NYLOCX10 THCK 2

31 501704 WASHER,FLT  10  X 19 X1.6   ZP 1

32 534128 SPRING- 0-9746-465 1

33 534079 SCREW,M10X90 1

34 534084 SCREW,M 8X20 10.9 2

35 534376 FOOT 1

36 501793 NUT, M 8 HEX NYLOC X 8 THKZP 2

37 534310 LATCH 1

38 534126 SPRING- 0-9746-439 1

39 534437 SCREW,M 8X25 Z/P 3

40 534311 TOOTHED SEGMENT 1

41 534372 HOLDER 1

42 501793 NUT, M 8 HEX NYLOC X 8 THKZP 1

CUTTING  HEIGHT  ADJUSTMENT



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 13

Issue .E.2

ECN 12291

Sept 2018 PB

1 534409 COVER-BLADES NA

2 534116 KEY-6E 7x6x63 1

3 534354 FLANGE 2

4 534013 BLADE, R/On  HL  S-Ser  LH102 1

5 534112 WASHER,M16X20X3 2

6 534214 WASHER 0-9220-749 2

7 534008 SCREW-HEX M10 1

8 534007 SCREW M10X35 LEFT 1

9 534122 RING-LOCK,25 2

10 534054 SPRING-6H 9X6X25 2

11 534014 BLADE, R/On  HL  S-Ser  RH102 1

12 548393 PIN-BREAKING 4

13 534099 NUT,M10 RIPP KL10 4

14 534074 SCREW,M 8X90 Z/P 4

15 534284 WHEEL-CUTTING 4

16 534203 NUT, M 8-DIN 6926 8 10

17 501756 NUT, M12 HEX ZP. 2

18 534216 FASTENER 2

19 534039 RING10.78X2.62 2

20 534150 BEARING-6205 2RSC66 4

21 534011 SHAFT-BLADE,RH    226mm 1

22 501716 SCREW,SET  M 8X 35 HEX  ZP 6

23 534086 SCREW,M10X25 4

24 534356 FOOT 2

25 534317 FLANGE 2

26 534353 STIFFENER-CUTTNG 2

27 534440 KEY-6E 7x6x30 1

28 534315 SHAFT-BLADE, LH     265mm 1

BLADES

Deck Front

Deck Rear

ALTERNATIVE  BLADES

 4 548551 BLADE, R/On Std  S-Ser  LH102 1

11 548552 BLADE, R/On Std  S-Ser  RH102 1



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 14

Issue .E.2

ECN 12291

Sept 2018 PB

1 534035 BELT-V  17 x 1400  LI  BBT 1

2 501756 NUT, M12 HEX ZP. 5

3 534333 WASHER 2

4 534192 PULLEY-DRIVE, 102CM DECK 1

5 534196 COVER-PVC,0-8547-369 1

6 534004 COG BELT 20 DS8M 1760 CONTITECH 1

7 534433 BRACE 1

8 501703 WASHER,FLT   6  X 14 X1.2   ZP 4

9 501764 NUT, M 6    HEX NYLOC X 6THKZP 2

10 534221 COVER-PULLEY 1

11 534437 SCREW,M 8X25 Z/P 1

12 534254 PULLEY-COG, BLADE 102CM DECK 2

13 501702 SCREW,SET  M 6X 16     HEX  ZP 2

14 501597 SCREW,SET  M 8X 20     HEX  ZP 6

15 501598 SCREW,SET  M 8X 25     HEX  ZP 1

16 534203 NUT, M 8-DIN 6926 8 9

17 534102 NUT,M 6 DIN6926 ZP 2

18 534343 STIFFENER 1

19 534335 WASHER 1

20 534249 PIN-    9-9312-268 1

21 534348 STIFFENER 1

22 534334 WASHER 1

23 534434 BOARD-MAIN 1

24 534395 FOOT-COMP 1

25 534109 WASHER,M 9 Z/P 1

26 501793 NUT, M 8    HEX NYLOC X 8THKZP 2

27 534149 BEARING-6203 2RSC66 4

28 534252 PULEY-28Z 2

29 534123 RING-LOCK,40 2

30 534105 WASHER,M13 2

31 534105 WASHER,M13 2

32 501597 SCREW,SET  M 8X 20     HEX  ZP 2

33 534213 PIN    0-9321-263 1

34 534246 WASHER-0-9221-229 1

35 534393 HOLDER-COMP 1

36 534248 PULEY-COMPENSATION 1

37 534109 WASHER,M 9 Z/P 1

38 501744 WASHER,FLT   8  X 17 X1.6   ZP 1

39 534359 FOOT 1

40 501793 NUT, M 8    HEX NYLOC X 8THKZP 1

41 501793 NUT, M 8    HEX NYLOC X 8THKZP 2

42 534086 SCREW,M10X25 1

BLADES  TRANSMISSION



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 15

Issue .E.2

ECN 12291

Sept 2018 PB

1 534385 HOLDER 1

2 534419 HOLDER-COMP 1

3 503006 PIN,TENSION  4.0X 16 1

4 503511 NUT, M 5 HEX NYLOC  ZP 8

5 501330 WASHER,FLT   5  X 10 X1.0   ZP 8

6 534388 HOLDER 1

7 534046 SHIELD 1

8 501793 NUT, M 8 HEX NYLOC X 8THKZP 1

9 501703 WASHER,FLT   6  X 14 X1.2   ZP 2

10 534314 SHAFT 1

11 501680 NUT, M10 HEX NYLOCX10THCK 1

12 534114 PIN-COTTER,1.6X12 2

13 534222 KNOB-CONTROL SHAFT 1

14 534061 SCREW,M 5X12 8

15 534423 FLAP 1

16 501764 NUT, M 6 HEX NYLOC X 6THKZP 4

17 501703 WASHER,FLT   6  X 14 X1.2   ZP 4

18 501703 WASHER,FLT   6  X 14 X1.2   ZP 4

19 534350 SPRING 2

20 534058 SCREW,M 8X100 1

21 534108 WASHER,M11 Z/P 1

22 501704 WASHER,FLT  10  X 19 X1.6   ZP 1

MULCHING  SYSTEM



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 16

Issue .E.2

ECN 12291

Sept 2018 PB

1 534261 FLOOR 1

2 534274 PANEL 1

3 534144 STUD-RETAINER,BLACK 1

4 534397 STEERING-COLUMN 1

5 534437 SCREW,M 8X25 Z/P 4

6 503511 NUT, M 5 HEX NYLOC ZP 4

7 534061 SCREW,M 5X12 4

8 534179 RELAY-443811445141 4

9 501598 SCREW,SET  M 8X 25 HEX  ZP 2

10 534432 HOLDER-TANK 1

11 534203 NUT, M 8-DIN 6926 8 2

12 534203 NUT, M 8-DIN 6926 8 2

13 501702 SCREW,SET  M 6X 16 HEX  ZP 1

14 534374 HOLDER 1

15 534022 BEARING-SPH,FLW12 1

16 534320 HOLDER 1

17 534134 PIN-R CLIP,09245233 1

18 534102 NUT,M 6 DIN6926 ZP 1

19 501598 SCREW,SET  M 8X 25 HEX  ZP 2

20 534102 NUT,M 6 DIN6926 ZP 2

21 534142 BUSH-STEERING WHEEL 1

22 534083 SCREW,M 6X25 10.9 2

23 534177 METER-HOURS 1

24 534181 BOX-SWITCH,DELTA 1

25 534040 SLEEVE-RUBBER 22X2 1

26 534160 SWITCH-PTO,DELTA 1

28 534176 INDICATOR-LIGHT 1

29 534185 KEY-STARTING 1

30 534257 STUD-  D7201711010 4

31 534256 SEATING 4

33 534175 BUZZER-PF 27A29EP 1

34 534082 SCREW,M 8X30 8.8 6

35 534203 NUT, M 8-DIN 6926 6

36 503727 SCREW,SET M5X20 HEX 2

37 501330 WASHER,FLT   5  X 10 X1.0   ZP 4

38 503511 NUT, M 5    HEX NYLOC       ZP 2

39 503511 NUT, M 5    HEX NYLOC       ZP 3

40 534158 CABLE-HARNESS 1

41 534278 SCREW-COVER,MOSS 6

42 534159 SWITCH-CONTACT 1

43 534347 COVER-WHEEL 1

44 534349 PANEL-RIBBON                                            NA

45 534199 CAP-PLASTIC 2

CONTROL  PANEL

Not Illustrated

534825 Module  KS004022  AJ0410



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 17

Issue .E.2

ECN 12291

Sept 2018 PB

1 534406 PINION-COMP 1

2 534019 SEGMENT-TOOTHED 1

3 534135 PIN-COTTER,  6X45 1

4 501600 SCREW,SET  M 6X 20 HEX  ZP 2

5 534056 SCREW,M12X55 8.8 1

6 534018 BEARING 1

7 534147 BUSH-1920 KU 1

8 534119 RING-LOCKING 15 1

9 534106 WASHER,M19 1

10 534102 NUT,M 6 DIN6926 ZP 2

11 534088 SCREW,M 8X35 10.9 1

12 534358 WASHER 1

13 534097 NUT,M 8 SERATED ZP 1

14 501793 NUT, M 8 HEX NYLOC X 8THKZP 1

15 534021 SPACER-DISTANCE 1

16 534164 NIPPPLE-GREASE,MK6 1

17 501756 NUT, M12 HEX ZP 2

18 534020 ECCENTRIC 1

19 534080 SCREW,M12X40 2

20 534291 ROD-CONNECTING 1

21 534098 NUT,M12 SERATED ZP 2

22 534105 WASHER,M13 2

23 534173 JOINT-STEERING 1

24 501756 NUT, M12 HEX ZP 1

25 534094 NUT,M12 LH 1

26 534174 JOINT-STEERING,LH 1

STEERING  SYSTEM



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 18

Issue .E.2

ECN 12291

Sept 2018 PB

1 534069 SCREW,4.2X13  S/T 2

2 534305 BOARD 1

3 534305 BOARD 1

4 534367 HOLDER 1

5 534263 RIVET-   D=10 PH=6 4

6 534375 BOARD 1

7 534378 SUPPORT-SHIELD 1

8 534048 SHIELD 1

9 534416 TUNNEL-DISCHARGE 1

10 534271 RIVIT-    PH4 D6.5 3

11 534412 HOLDER-LH 1

12 534413 HOLDER-RH 1

13 534055 SCREW,M 5X16 Z/C 2

14 534352 SPRING 1

15 534082 SCREW,M 8X30 8.8 6

16 534437 SCREW,M 8X25 Z/P 2

CATCHING  TUNNEL

17 534329 COVER-SWITCH 1

18 534068 SCREW,4.2X9.5 S/T 1

19 534304 FOOT 2

20 534087 SCREW,M 5X16 8.8 2

21 503511 NUT, M 5 HEX NYLOC ZP 4

22 534081 SCREW,M 8X25 8.8 4

23 534055 SCREW,M 5X16 Z/C 2

24 534203 NUT, M 8-DIN 6926 8 4

25 503511 NUT, M 5 HEX NYLOC ZP 2

26 534383 REINFORCEMENT 2

27 534161 SWITCH-MICRO 2

28 534203 NUT, M 8-DIN 6926 8 2

29 534955 TOW- HITCH, “S” SERIES 1

30 534361 REINFORCEMENT 1

31 534410 BOARD-COMPLETE NA

OPTIONAL ACCESSORY

552909

Deflector Assy - Grass



552680    S19.5-102 HD

Powered by: B&S INTEK  19.5HP

WHEN ORDERING - PLEASE QUOTE PART NUMBERPage 19

Issue .E.2

ECN 12291

Sept 2018 PB

S19.5-102 HD Ride-on Specifications
Masport Pt No. 552680

Colour Red

Brand Masport

Engine B&S INTEK 19.5 HP

*Performance KW 14.3

*Performance CV 19.5

*Type 1-Cylinder

Transmission Tuff Torq

*Series K-46

*Diff-Lock No

Cutting system 2 high-lift blades

Cutting width 102cm

Cutting high 25-90mm

Mulching Integrated, Yes

Wash out ports Yes

Support wheels 4

Catcher capacity 300L

Catcher emptying Manual

Full bag warning Aut-Man

Deck engagement El-mag.

Hour meter Yes

Blade Clutch Electromagnetic

Battery 12V 24 Ah

Lights Halogen+LED

Battery position Under seat

Fuel tank 7L

Tank position Under hood

Tool box Yes

Box position On the fender

Front wheels 16x6,50-8

Ball bearing HEIM Yes

Rear wheels 20x10,0-8

Arm rests No

Bumper Yes

Tow hitch Yes

Engine RPM 3200

Machine Dims (Overall) 243cm X 106cm X 123cm

Rear Deflector 552909  -  Optional

Not Illustrated - Decals

534441 Decal,  H/Lever RH

534442 Decal,  H/Lever LH

534443 Decal,  Warning

534444 Decal,  Max Slope

534445 Decal,  Mow/Function

534446 Decal,  Brake

534447 Decal,  Exhaust

534448 Decal,  0-8732-842

534449 Decal,  0-8732-444

534450 Decal,  Safety

534451 Decal,  Noise

534452 Decal,  Warn/Deck

534453 Decal,  Warn/Battery

534454 Decal,  0-8732-214

534455 Decal,  Spec

534456 Decal,  0-8730-509

534457 Decal,  0-8732-841

534458 Decal,  Warn Exhaust


